DTOMEI 20194108 M21K21-1

The Engine Specialist

FE=OLIITS—
SR20DET RPS13/PS13/514/515

mE RPS13/PS13 440024
PART NUMBER |S14 440025
S15 440026
BEE NISSAN 180SX/240SX/SILVIA
APPLICATION RPS13/PS13/514/515

HZAREE skkkkscksokkorkrk2p

English sekskkskekskokskskkokkk6p

O DHKERAEZE RGEAThOBELZE,
OHEBHEDORTIIRMERELHE THMEULZSLY,

QI T ERLRENREL TS,
OFEEHRTRYMTESNDIBERIIAEZELT BEHRABELIZSLY,

TOMEI HEDEEWVNLEIFHYMNESITENET,
TOMEIFA=Y LR IS—[FH—FIrE EDETH., BELOHERSERFERL:
TEHRIZHENTT,

Please carefully read this manual prior to installation.
Please also refer to the NISSAN Service Manual with this Manual.
After the installation has been completed please keep this manual for future reference.

If the install was done in a shop please make sure to give this manual to the owner.

Congratulations on your purchase of the quality TOMEI product.

This TOMEI Powered product is designed to enhance exhaust flow efficiency to maximize
the engines true performance potential and with maximum weight reduction to help with
the cars overall performance for true competition use.




MR rrons %2aHi-tuahERELTTS,

AN TA (1) AL TB (1)

cwl I S

RTYYT (4)

H AL H—ASSY (1) H5FINUR (2)
HALUH—INURTN— (1) ARTIk (1)

i'n HALUH—/\UR (1)
@;!))IIIIHIIHIIIIIIIIIIII

IS5 TRILE :

M8 L=25 (1)

YOURLTa—%—(1) sELLF (i)

@

@m 1 wirswoornmste | [EXPREME]L
9555wk AL EXPREME Ti 77— (2)
MIO2)/MBL) ke oLk (1) el

XX ES14/S154L 4k

EEICHELT R nudticTasrescy,

AIE—K-FLHLUF -BEEEE

H
\'
\'i,
\'
Hﬁ
ﬁ

A zx=

BAGIIEHEFRREATATT . Y—F YO ENSHAEINIGRTRNIZER > THEAL TS,
BARGZORYM FIZER DINEEZ T -BELIH. RIEDB LG TEREL TS,
WIEETHEEUNADRYMSIFIEEODEEN, KRBLUVIVCUERIBT2BANHYETS,
BERYFITORIE BUGITE REEZERALGVE. (THAIZDEAYREIRTT .

Q TR A
= =

BAREORYFFRIIVOVRUVIV DU N—LANRRRETIT> TSN,
WG RFICIDERMOWIR - KK DATREMEAH D=0, Tz, Bt AAEAMABEN RS
BENLHAH=0 ., BRBIBHERRDEY 4 (FIFHERICITo TSN,



1. fiETH—X T I75—DEYSL

A CCTRETIOEMATIETT SMOFMEBE S E L, BT EBEEEESBL LA,

1 INYTY)—=IAFRHFERYNT,
2 (BUBR—Fa1—D) AT TS—FERYSNT,

3 BUA—Fa1—T TUYRIS—%EBOIIZT—NVH—FBRYNT,

2. TOMEI F2=r) LT 25—DO {1t

(BB RDEEFEMERN]
REDOBADEREFRIEITRORBYTY,

(A1%S14/S154#%)

<FvtARRERERERHF TRV >

2520 F vk M10 [34.0~39.0N*m (3.5~4.0kgf-m)]

HYOURLTa—HY—

9527 1N K[25.0N*m (2.6kgf-m)]

AL IRA4TA ALY —I\UK

AL 181 TB Ol e A A

H AL H—ASSY 520KV M8

HRrvk @ |75 vk M8[20.0~28.0N*m (2.0~ 2.9kgf-m)]
®
®

R RILE M6[8.0~12.0N-m(0.8~ 1.2kgf-m)]

Q|8 |8(®e

P Yi

KERITELTN LM T BRER/EOEBEEH LT B0, FTRORILRL—R R—REZEHLTTFEL,

[%5& FIE]

1. AMUNRATAZRBDIZoOFYEMI0%FERULIREAT 5,
OB, ZRAED/INAT A= ERIZEELCESIZRY 15,
XAABHRT YN ER®) ., 7500 FyMI0(ERG) EA,

2. AMUINATBIZOSUTNURZERBL. BINATDRT) T TV OB ESLNEITIZHED LS,
A UINATAIZELRAL , AEICIIT—N\UH—ERY T35,

XAFBYTUTNUR(ERE) EA.

3. HALUH—ASSYIZUSUTNURERL, RTVV T IV IRBESLNFETITES LI,

A INATBIZZELRAD,
XABISVTNUR(LERE®) FEA,

A HALUH—ASSYDTULATY—IHRETIZKBESIZLTTELY,




FALUH—NURISH ALY =S\ —E MY T, ALY —IFE RN LSS
FELEAS, IFXFY—RXMNUH—IZRYH T35,
KABHALUH—NURFTE®) . ALY —N\URI1—(FTEO)

IS5V CRILIME (BTE®) . 7502+ (BTED) E/A.

5 FEOHVUYTIURIEEL. BIEINSIBICAFHEDHEITS,

ALY 7520y M10E 3 (FTE®) [34~39N-m(3.5~4.0kgf-m)]
7520y hM8ER S (ATE) [20~28N*m(2.0~2.9kgf-m)]
9T INURE S (FTE®) [25N - m(2.6kgf-m)]

6.

AMUINATAB AL I TBH ALY —ASSYDEEIZ R T T ERY T+,
XAABRTULT (BIED) HEH.

Axs

"HAZREBEDIITIVRR, FHDLENIEEHERLTRIBOHZT TS,
BE. ERBEREIZLYTDEIITIVANELNGENGE X, MIEDEY 4R E B EAE
BEICED. KROEEIITIVAZRELER., KEHLTTSEL,
RIF—ITHAGENFBELIRETERY HE, FRORITOREELGYET,
BT RIEB I BAEEIT o TSN,
SEE-FERARKRICKY YT - N R—DBIT SRS HYET,
WREITIHL., ERXRET TSN,

7. BEITEL, YOV RLTa—Y—0ORYHFFETHES,
XABYOURLTa—8— (FIE®)

RavHRILMe (RTIED) A
fEt LY [8~12N-m(0.8~1.2kgf-m)]

A

HOURLTA—Y—ERMYRITEE. BRETE
TROIENTEEN, BB OATREEAHYET .
HIURLT A —OREFRYIS—NAARET

T

A=
[=]

o TS,

8. NyT—IAF RIFFERYfTS,



Y {F1F & DFEE

1LEBICTFENEVHIBERDRT S,
2IVDVEIREBIL. TARY T H5#92500omBEETRIEZ LIT, KRB OCEEENLVNERT S,

SHEHZTL. BEHKRNCEETNLLNERT 5.

A ws
= [

FENHLHEADIMRENMEHZL . EMAKOCHREORREL D=0 HRXEEICTH>THSLY,
HIRRNAHLE, HREDETOHIARICLDFELRECTREALLY, BIRTY,
ETHPICEBERLLERIELISETERILL, EEET TSN,

ZDETEBEETISEEX. XI75—D+RTAARETT>TZEN,
HREOBEENELTVDERIT. IVOUEBREE T, EMEEICIEELKIEL.

HERICHE- TS,

A z8

AREEELR, ERARICE S TIBREDHEICEELHLHBZEAHYFET .
ERRE. RRKERECHEM YTV EHREL BBIIELTENRLDBEYTAU T ET>TEEL,



KIT CONTENTS Below are the kit contents. The quantity of each items are noted in brackets ().

MAIN PIPE A (1)
A
& N
SPRING (4)
SILENCER ASSY (1) CLAMP BAND (2)
SILENCER BAND RUBBER (1) GASKET (1)

'm SILENCER BAND (1)
@;!))IIIIIHIHIII|IIIIIIII
FLANGE BOLT )

M8 L=25 (1)

SOUND REDUCER (1) Allen Key (1)
en Key

@m 1 soirswoorneaste | [EXPRENIE] /[
FLANGE NUT == EXPREME Ti STICKER (2)
M10 (2) / M8 (1)

®

BOLT SMOOTH PASTE (1)
BUTTON BOLT (1)

3 Illustration of the S14/S15 Kit.

REQUIRED TOOLS The following tools are the bare minimum required for the job.

* General Engine Maintenance Tools * Torque Wrench * Service Manual

A CAUTION

M This product is designed to be used for off road competition purposes only.

M This product is to be installed by a qualified professional in a fully equipped workshop.

M This product was designed specifically for the application specified. If attempt was made to use
this product on another engine/car, other than specified, then you will risk damaging this kit and or
the engine, or components related with it.

B This product is to be installed with the appropriate tools and equipment to prevent any engine failures ,
injuries or bodily harm.

A WARNING

B This product is to be installed, when both the engine and engine bay is cold.
B Please be sure that all parts are fitted correctly to avoid any possible fire risk hazards.



1. REMOVAL OF THE STOCK STANDARD EXHAUST MUFFLER

This manual only provides basic instructions. For more details please refer to the vehicles

official factory service manual.

1. Disconnect the car battery’s negative terminal.

2. Remove the main muffler (Center Pipe).

3. Disconnect the hanger of the Center pipe and rear section pipe (before the Muffler).

2. INSTALLATION OF THE TOMEI TITANIUM MUFFLER

[lllustration of the mounting position of each bolt & gasket]

The installation of the supplied parts, are as shown below.

(Ilustration of the S14/S15 Kit)

(10

-~ A

< Kit contents torque specs >
@D |MAIN PIPE A SILENCER BAND
® [MAIN PIPE B (@ |SILENCER BAND RUBBER
@ |SILENCER ASSY FLANGE BOLT M8
@ |GASKET @ |FLANGE NUT M8 [20.0~28.0N-m (2.0~2 9kgf-m)]
® |FLANGE NUT M10 [34.0~39.0N-m (3.5~4.0kgf-m)] (2 |SOUND REDUCER
® [CLAMP BAND [25.0N-m (2.6kgf-m)] @ |BUTTON BOLT M6 [8.0~12.0N-m(0.8~1.2kgf—m)]
@ |SPRING

3 Apply the Bolt Smooth Paste (included) to the parts which will be exposed to high temperatures.

This helps reduce the parts from sticking and seizures.

[Installation Procedure]
Test fit the Main Pipe A with the included M10 Flange nuts.

1.

Now fit the pipe to the upper mounting portion of the stopper.
¥ Use the supplied gasket (@),shown above ) with the M10 Flange Nut (B),shown above).

Connect the Main Pipe B (whilst keeping the pipes parallel to each other) with the provided

spring hooks. Align both pipes before inserting the Main Pipe A. Then install the Muffler Hanger.

¥ Use the included Clamp Band (®), shown above).

Insert the Silencer Clamp Band onto the assembly, keep the pipes aligned so that they

are parallel with each other. Then insert Main Pipe B.
¥ Use the included Band Clamps (®), shown above).

A Position the Silencer Assembly with the embossed logo facing down.




4. Fit the silencer rubber band to the silencer (take care not to scratch the silencer), and then mount it
to the exhaust hanger.
¥ Use the Silencer Band (), previous page) , Silencer Band Rubber ((9), previous page)
with the M8 Flange Bolts ({0, previous page) , and Flange Nuts (@, previous page).

5. Note the clearance of each part prior to tightening from the front.

Torque Specs  Flange Nut M10 (Previous Page ®) [34~39N-m(3.5~4.0kgf-m)]
Flange Nut M8 (Previous Page @))[20~28N*m(2.0~2.9kgf-m)]
Clamp Band (Previous Page ®)[25N-m(2.6kgf-m)]

6. Connect the Main Pipe A/B, Main Pipe B and Silencer Assembly with the Spring Mounts.
YUse the Springs, included in the kit (?), Previous Page).

/A cauTiON

- Please check all clearances with the vehicles body and make sure that the bolts are not interfering
with anything else. The clearances can vary with each vehicle. So you may need to loosen the bolts
on the catalytic converter side, so you can adjust the exhaust, to have the right clearance with the
cars body.

- After fitting the straight pipe and/or catalytic converter please check that there are no signs of oil,
dirt so as not to burn them later when the car is running.

- After fitting the exhaust, you should check if the rear bumper will
be at risk from heat from the pipe. You may need to add extra heat
shield protection on the rear bumper.

7. If needed you can then install the sound reducer.

3% Sound Reducer accessories ()
Button Bolt M6 ({3)
Tightening torque [8~12 N=m (0.8~ 1.2kgf-m)]

A WARNING

* It is highly recommended not to use the sound reducer when

using the car for high speed/ hard driving as it may cause

problems.
* Only install or remove the sound reducer when the engine and exhaust is cold to avoid any burns
or injuries.

8. Reconnect the cars battery negative terminal.



INSTALLATION VERIFICATION

1. Check again the vehicle that there are no parts interfering with any other components.
2. Start the engine and let it idle first before taking it up to 2500 RPM to check and listen for any
signs of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts

or gas leaks.
3. After the initial test drive check the car again for any signs of exhaust gas leakage and any
loose parts, bolts and nuts.

A WARNING

- Any interference with any parts/components can pose a fire risk hazard so please meticulously

check the car after the install.

- Any exhaust leaks can decrease performance efficiency and also pose a health risk hazard with
toxic exhaust gas poisoning.

- If there is anything felt abnormal when driving please stop immediately and check the car over.

- When any work or checks are to be done with the metal exhaust components then please do so
when it is cold to prevent any burns and injuries.

- If any parts are lost or have fallen off then does not restart the car until the missing parts) can be

replaced properly.

A cauTion

*The vehicles characteristics and exhaust backpressure may change after installing this product so
after the install you may need to have the ECU map settings and fuel supply pressure checked and
adjust accordingly to suit the new setup.



10



11



TOMEI POWERED .
BB BEH/NT—F

T194-0004 HEAETHTEEMS—4—27
TEL: 042—795—8411 ({t)
FAX:042—799—7851

5-4-27 Tsuruma Machida-shi Tokyo 194-0004 JAPAN
TEL : +81-42-795-8411(main switchboard)
FAX : +81-42-799-7851

http://www.tomei-p.co.jp

COHAIZEAHAIIRYMT BELDTHEHRIZ EREABELLED,
BEEERE: A~ (HRE. FEXFIRFK<9:00~18:00

Please contact your local authorized distributor listed on our website
if you have any questions in regards to the installation / usage of this product.

FAHA= LT TZ5— RPS13/PS13/S15 BRikEHEAE 20194108 M20K21-1
Titanium Muffler Installation Manual For RPS13/PS13/514/5S15 2019.10 M20K21-1

12



